M./ wan. parsa. com. e JOPAIIUN

(3
SHBa3
PARTS CATALOGUE

AMBREDINZBZ AR
SUZHOU PARSUN POWER MACHINE CO. , LTD



Hox

gizy s 1~
CONTROL ———————— 1~
%w 3~4
BRACKET ————— 3~
L 5~
STEERING ———————— 5~ 6
ALRERiff-—"—— 7~
UPPER CASING ————— ——— 1~38
et 9~10
LOWER DRIVE ASSY ——— ————————— ——— ———— ———— 9~10
KTRERARERESY — 11-~12
LOVER CASING & DRIVE ————————————— 1~12
AR -—— 13~14
IGNITION A9V ——————— 13~14
bt 15~16
CYLINDER & CRANKCASE————— ——— ——— 15~16
gz —————— 17~18
CRANKSHAFT & PISTON — —— ———— ——— ——— 17~18
Wwgg-— 19~20
PEL— 19~20
i 11
NMeE————————— 2
g 22~13
CARBURETOR ASSY-———+++7i i icon i inn i o =+ —— 22~23
RE——— 2
BOTTON CONLING ——— ——— — L
EFE-—— 25
TP CONLING——————— 25
PR 26~17

REPAREKIT ] —— — — — — — — 26~ 17

3 28~129
REPAREKIT?-——————— — 28~ 19



PAGE 01 OF 29

ELES)

CONTROL

T M

FHML

PARTS NAME:




TR

PAGE 02 OF 29

TR BHES
PARTS NAME: CONTROL
SN, PART NO. DESCRIPTION DESCRIPTION 0TY RENARKS
SBEH| RS EHALRR (FX) LRG0 HE i
1 [T3.6-02020000 ER R HANDLE, GEAR SHIFT |
) |13.6-02000004 I 4 PENDULUM BAR, GEAR SHIFT |
3 |GB/T818-M4X12 A A LB ATAXLD BOLT M4X12 1
4 |oB/T9I-1. 6x12 T4, 6x12 COTTER PIN 1.6x12 1
5 |13.6-02000003 i SHIFT ROD 1
6 [F2. 6-00000001 BHEE R CONNECTOR, SHIFT ROD 4 1
7 [F2. 6-00000002 [ R4 2B CONNECTOR, SHIFT ROD B 1
g |F4-00000005 e BIG WASHER 1
9 |6B/T5783-M6x20 o~ f B AEN6x20 BOLT M6x20 1
10 |6B/197.1-5 448 5 WASHER 5 )
11 [F4-02000003 4 SPRING, GEAR SHIFT 1
17 |6B308-8 43k BALL § |
13 [718B2401 OF % 3t EPY 0-RING P9 )




TR

PAGE 03 OF 29

Faat | #E
PARTS NAME: | BRACKET




it

PAGE 04 OF 29

FHdafm | #%
PARTS NAME: | BRACKET
N, PART 0. DESCRIPTION DESCRIPTION Y RENARKS
GESH ZHRT S A4 77 (0 B4R (EX) 6 At
I | 6B/7875-4x11 50 4T dx 1] RIVET 411 1
2 [F4-01060002 EEE CLAMP HANDLE 1
3 |F 601050101 o & TG LOCKED BOLT 1
4| F2. 6-01050002 E %% % SPRING 1
5 | P2 6-01050001 i EE COVER, SWIVEL BRACKET 1
6 |F2.6-00000101 fR¥E COVER, BRACKET 1
7 | B/T818-6X16 R L AT M6x1 6 SCREW, PAN HEAD M6X16 )
8 | 6B/T97.1-6 TH4E WASHER 6 6
9 | GB/T5783-M6x30 7% A ARN6x30 BOLT M6X30 4
10 |F2.6-01050200 tls vl LOCKED BLOCK ASSY 1
11 |F2.6-01000003 e T RA BN BUSHING A, SWIVEL BRACKET | 1
12 [ F2. 6-01000004 e TR BB BUSHING B, SWIVEL BRACKET | 1
13 |F2. 6-01050100 R F AL LOCKED HANDLE ASSY 1
14 [F2. 6-01040100 REHEE DAMPER ]
15 | F2. 6-01040001 AR BRACKET, THRUST PLATE 1
16 |F2.6-01030100-4  |AEHSFRAHL TILT LOCKED HANDLE ASSY | 1
17 | F4-01090006 e BUSHING 1
18 |F2.6-01030003-A  |EESEFRAE SPRING, TILT HANDLE 1
19 [F2. 6-01030009 AEF M E BUSHING, TILT HANDLE 1
20 | 6B/T879. 2-2x10 BAERBEREAS0  [PIN2xI0 1
21 | 6B/T7940. 1-M6 B ARG GREASE CUP, DIRECT INFUSE N6 | 1
20 |F2. 6-01030001 et R BASE SEAT, SWIVEL BRACKET | 1
23 | P2 6-01000001 A M8x13S BOLT M8x135 1
24 | GB/T6172. 1-M8 NAEEE M8 HEXAGON THIN NUT M8 1
25 | GB/T6170-M8 R S HEXAGON NUT N8 1
26 | 6B/T96-8 RAE 8 BIG WASHER 8 )
27 | F2. 6-01010000 Lk BHRAY BRACKET LEFT ASSY 1
28 | F2.6-01020000 HERBRRAM BRACKET RIGHT ASSY 1
29 | F4-01010005 KRR RIVET, CLAVP HANDLE )
30 [ F4-01010002 HEA S B EL AT CLAMP BOLT )
31 |F4-01010004 11 & KA CLAMP HANDLE )
30 | F4-01010003 MK S & CLAMP PLATE )
33 | F2. 601000002 Al BUSH , BOLT 1
34 | B/7889. 1-M6 EABRMN A EEEM | VT VETALLOID EVBEDED HEXAGON M | 1
35 [F2. 6-01010001 EX SR BRACKET, CLANP (LEFT) 1
36 |CB/TS782-M6x125  [R/AEAE Mex12s BOLT M6x125 1
37 |F2. 6-00000100 TRPEAH COVER, BRACKET ASSY 1
38 [F2. 6-01040000 RELRAH BRACKET, THRUST PLATE ASSY| 1
39 [F2. 600000102 FEAE BUSHING )
40 | B/7896-6 FoE ¢ CIRCLIP 6 1
41| 6B/197.1-8 T4H 8 WASHER § 1




At

PAGE 05 OF 29

FhtA BRAY
PARTS NAME: STEERING




FYEES PAGE 06 OF 29
R LA BhiAa
PARTS NAME: STEERING
N, DART N0. DESCRIPTION DESCRIPTION QT REMARKS
SBEH R RT FAH (FX) FHAH (EX) HE %1
I | 6B/T5783-M8x25 VaY:L: yea LIV BOLT M8x25 1
2 | Pa-01000014 BRFWEMR COVER, STEERING TILLER 1
3 | F4-01000008 BT 28 BUSH B, STEERING TILLER 1
4 | Pa-01000011 HELEA WASHER A, BUSH 1
5 | pa-05000014 BT RARE A DAMPER ASSY, STEERING TILLER | 1
6 [F4-01000010 HEALEB WASHER B, BUSH )
T | F4-01000012 FRABHYLE WAVE BUSH 1
8 | F4-01000009 B F MR BUSH A, STEERING TILLER 1
9 |6B/T91-1. 6x12 Fo% ol 6xl2 COTTER PIN 1.6x12 1
10 | Fa-01090200 WL 8 B e BOLT , FRICTION ADJUSTING 1
T [F4-01090001 BRFH STEERING TILLER 1
12| F4-01090002 FAFE 2 MOUNTED PLATE, THROTTLE 1
13 | 6B/7818-M5x12 T A LMK PAN HEAD SCREW MSx12 )
14|73, 6-04000600 T At THROTTLE CABLE ASSY 1
1 [ p4-01090100 TR LEVER, THROTTLE 1
16 | p4-01090003 B FRELEES FRICTION BLOCK 1
17 | F4-01090006 GRS BUSHING 1
18 | pa-01090007 EE%% SPRING 1
19 cp/1848-10 INEEL0 WASHER 10 1
20 113.6-02010001 ARG INDICATOR, THROTTLE 1
2| 6B/7827-2x5 FRREAT ¢ 2x5 RIVET @2x5 1
22| 13.6-02010101 ERFmERE PLASTIC COVER, HANDLE 1
23| 6B/T820-M5x25 +F L BTN x2S CHAMFER HEAD SCREW M5x25 | 1
24 715-01020302 B FMRE RUBBER COVER, HANDLE 1
25 113.6-02010100 BRFMEREAY STEERING HANDLE ASSY 1
26 | F4-01090401 SR 2% STOPER, HANG ROPE ASSY 1
1T | F4-01090400 BEFRAH ENGINE STOP SWITCH ASSY 1
28|73, 6-02040000 BRFWEK STEERING TILLER ASSY 1




PAGE 07 OF 29

TR

S
W= | =
B | S
R | =
poll:
=
N
x| =
= | o
| =
B | =

pCRHES

KKKK2

NEERPRNE X |
KXKXA




TEER

PAGE (08 OF 29

FHEA R KERERK
PARTS NAME: UPPER CASING
q. PART NO. DESCRIPTION DESCRIPTION T REVIARKS
SBEE \RERS EHAH(F X FHAR EX e A
1 |13.6-02000001 K ERERE UPPER CASING 1
2 |73, 6-02000009 A E R GASKET, EXHAUST COVER 1
3 [F2. 6-02000004 #EER EXHAUST COVER 1
4 |6B/197.1-6 T4 VASHER 6 5
S |6B/T818-M6x16 74 L ATMox16 PAN HEAD SCREW Mox16 2
6 |F4-02000012 K EE BRI RUBBER PLUG, UPPER 1
T [73.6-00000001 KANE S GASKET, ENGINE 1
8 |73 6-02000005 B ER COVER, PENDULUM BAR |
9 {3, 6-02000006 ERTHE GASKET, COVER 1
10 |GB/T5783-5K12 7~ A B 1eMSx12 BOLT M52 2
11 [F2. 6-00000102 P EHE BUSHING, COVER |
12 |13.6-02000007 i HANDEL 1
13 [6B/T5783-M6x25 o A RN6x2S BOLT M6x25 9
14 |cB/T6170-M6 Ay el HEXAGON NUT M6 )
15 [F4-00000001 ANEE: PIN | HOLLOW )
16 |P4-02030003 05 31 4k Bt 2 RUBBER BUSHING 1
17 |F4-02030002 7 44t 2 BUSHING, DRIVE SHAFT 1
18 [F4-02030001 SN EXTENSTON ASSY 1
19 [cB/T 893.1-22 LAt 4ED) CIRCLIP 22 1




A

i

T

PAGE 09 OF 29

THELH:

KT IR 44

is PARTS NAME:

LOVER DRIVE ASSY

SN[ PART 0. DESCRIPTION DESCRIPTION. (il REVARKS
SREH | R4S AR (EX) AR X 48 &it

L [B/TS782-Mox4s o~ f K ARNEx4S HEXAGON BOLT Mox45 4

1 [F4-03000020 2 E kT PLATE ,VATER POP FINED | 2

3 [F4-03000021 = RUBBER TUBE ,WATER PUNP | 1

4 [p4-03000013 KR A PIN , WATER PUNP !

5 [F4-03000019 &R HOUSING , WATER PUNP 1




TEER

PAGE 10 OF 29

FH A4 ATRH4AH%
PARTS NAME: LOVER DRIVE ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QIY RENARKS
5855 | R LR (EX) SR GEX) b1 &
6 [F4-03000018 7 25 GASKET , VATER PUMP COVER 1
7 [F4-03000017 KENT INNER COVER, WATER PUMP 1
g [F4-03060000 KR IMPELLER , WATER PUMP 1
9 [F4-03000015 e GUIDE PLATE, WATER PUMP 1
10 [F2. 6-03000009 0% 4 B 0-RING 1
1 [13.6-03010000 TR O A CAM ASSY, SHIFT ROD LONG 1 L
13, 6-030100008 Lk CAM ASSY, SHIFT ROD SHORT | 1 S
12 [B/T5783-M6x25 5 L N6 x2S HEXAGON BOLT Mgx25 1
13 [6B/T97.1-6 BN WASHER 6 5
14 [P4-03000012 KR BASE , VATER PUMP 1
15 [F4-03000011 KR 4 GASKET, WATER PUMP BASE 1
16 [F4-03000027 ahth T4 10.8x21x7  |0IL SEAL 10.8x21x7 ]
17 [E4-03000003 W A B WASHER, SHAFT PROPELLER 1
18 [0B/T276-94 o B 6302 DEEP GROOVE BALL BEARING 6307 | 1
19 [6B/T276-94 R R A6004C) DEEP GROOVE BALL BEARING 60042 | 2
20 |F4-03050002 B2 7 % B 13x02x7 OIL SEAL 13x22x7 )
21 |TISB2401 P48 kT % B 7 K& E 0-RING P48 1
2 [F4-03050001 KTEEFAZ GEAR CASE GLAND 1
25 [0B/T5783-M6x20 5 f L A M6x20 HEXAGON BOLT Méx20 2
24 [F4-03000003 TS A CYLINDRICAL BEARING 1
25 [F4-03000023 I PLUG, STRAIGHT SCREW 3
26 [F4-03000024 B GASKET, STRALGHT SCREW PLUG | 3
27 [F4-03000001 KTEEEK GEAR CASE 1
28 [6B/T896-6 uRRELEL CIRCLIP 6 1
29 [F4-03000007 o PINION 1
30 [F4-03000006 AR AE WASHER, PINION 1
31 [F4-03000002 AL T A CYLINDRICAL BEARING 1
37 [F4-03000008 R PLUGER , SHIFT 1
33 [F4-03010000 Bl FORWARD GEAR ASSY 1
34 [F4-03030002 AR CLUTCH 1
35 [F4-03030003 EARRE L SPRING, CLUTCH 1
36 [13.6-03020001 Wi % PROPELLER SHAFT 1
37 [13.6-03000001 05 74 B SHAFT, DRIVE LONG | L
T3, 6-030000018 5 51 4 SHAFT, DRIVE SHORT 1 S
33 [F4-03000016 o % i 44 PIN, VATER PUMP )
39 [F4-03000005 P (LIP I
40 [0B/TST82-MEx167 PN fA kK EHMex167 BOLT M6X167 L ]
(B/T5782-N6x40 o 3 K B HMox40 BOLT M6X40 S )
41 [B/T879.202.5x20 WA ZEERHL 5320 |PIN 1
1) |F4-03050000 ATEEEKLAM GLAND ASST, GEAR CASE 1
13 |F4-03000028 0 B PLATE, 0-RING 1
44 |GB/T818-M5x6 TR L AT MSx6 PAN HEAD SCREW M5X6 2
45 [13. 6-03000000L KT R B 7R KL LGEAR CASE ASSY LONG 1 L
13, 6-030000008 KT % B kR S GEAR CASE ASSY SHORT 1 S




Q

LA+t

PAGE 11 OF 29

R4t | KTRERUNEHAS
PARTS NAME: | LOVER CASING & DRIVE 2




TRTH

PAGE 12 OF 29

TR KTRErmEa#Z 4
PARTS NAME: LOVER CASING & DRIVE 2
N, PART 0. DESCRIPTION DESCRIPTION Ty RENARKS
SBEH| RS ERAR (FX) FEAREX) e At
1 {13.6-02000000L kK 4 WATER TUBE ASSY LONG 1
13, 6-020000028 4 WATER TUBE ASSY SHORT 1
2 |13.6-02000008 TH [-SHAPED RUBBER BAND 1
3 |F4-00000001 6 I A HOLLOW PIN )
4 [P4-03000025 LM% SPACER, PROPELLER 1
5 F2.6-03010001 Wie R 41 PROPELLER ASSY 1
6 F4-03000026 i WASHER, PROPELLER 1
7 |P4-03080000 4B NUT ASSY 1
8 [6B/T91-2. 5x30 T 04D, 5x30 COTTER PIN 2. 5x30 1
9 [P4-03000022 oA ANODE, GEAR CASE ASSY 1
10 [B/T861. 1-6 ik 4 41 BB 6 WASHER, INTERNAL TOOCH 6 1
11 [B/T5783-M6x14 7~ e Nox14 BOLT Méx14 1
12 [6B/197.1-6 T4E 6 WASHER 6 1




PAGE 13 OF 29

AXAR%

IGNITION ASS"Y

T

FHE4 R
PARTS NAME:




TEER

PAGE 14 OF 29

FHRELH | EXES
PARTS NAME: | TGNITION ASS'Y
N, PART NO. DESCRIPTTON DESCRIPTION Y RENARKS
GBEH | T FHEAR(EX) FHA R (EX) HE i
L |Ra-04000026 % 2 M1 0x1. 25 HEXAGON NUT M10X1. 25 1
2|13, 6-04000016 REE4E WASHER, FLYWHEEL 1
3 |73.6-04000007 R RE PULLEY, STARTER 1
4|13, 6-04000200 TRA% FLYWHELL ASSY 1
5 |13.6-04000006 CabF G WOODRUFF KEY, FLYWHEEL 1
6 |13.6-04000300 B TGNITION COIL ASSY 1
7 |6B/193-5 b 4 5 WASHER, SPRING )
8 |0B/T818-M5x20 R K RETM5X20 PAN HEAD SCREW M5X20 2
9 |13.6-04000400 &L vikid C.D.I. UNIT 1
10 |B/T5783-M6x16 N iR M6x16 BOLT M6X16 1
11 |GB/197.1-6 T4E 6 WASHER 6 1
12 |GB/T5783-M6x20 A FIERENEX20 BOLT M6x20 1
13 {13, 6-04000005 A CLAMP A 1
14|13, 6-04000009 k%00, 53 7x150 WATER HOSE 1
15 |T15-04010202 i 7% WATER PIPE, OUT 1
16 |GB/T5783-M6x12 o~ f L RM6x 1) BOLT MgX12 3
17 {T3. 6-04000100 b & B A PULSER COIL 1
18 |6B/T818-M5x10 AR AT M5x10 PAN HEAD SCREW M5X10 1
19 |73, 6-04040000 R B A STARTER ASS' Y 1
20 |Fa-04130102 R FHE HANDLE COVER, STARTER |
2 |Fe-04130101 S i RANDLE, STARTER 1
22 |13, 6-04000014 RABEER RUBBER DAMPER, STARTER ASSY | 1
23 |T3.6-04040102 RABEM COVER, STARTER 1
24 |13, 6-04040100 RAEINE CASING ASSY, STARTER |
255 |73, 6-04040010 RABRE R VASHER, STARTER SHEAVE 1
26 |73 6-04040009 W% VOLUTE SPRING 1
7 (04130013 RAHBSY MEATUS, START LINE 1
28 |T3.6-04040008 R4 (94x1.4n) STARTER ROPE 4x1. 4) 1
29|73 6-04040001 R SHEAVE, STARTER 1
30 |73, 6-04040004 AHBEL SPRING, STARTER SHEAVE !
31 |73, 6-04040003 ¥z TACKET, SPRING |
37 |T3.6-04040002 L TWIST SPRING, DETENT 1
33 (T3, 6-04040007 A B PAWL, DRIVE 1
34 |73, 6-04040006 RABEH STARTER CLAMP PLATE 1
35 |T3.6-04040011 JEAE B THRUST WASHER, PLATE |
36 |73, 6-04040005 FoOgEshp WASHER, CIRCLIP 1
37 |6B/T896-6 FoE ¢ CIRCLIP 6 1
38 |6B/T5783-M6x20 o~ SR Mex20 BOLT M6x20 3
39 |GB/T97.1-6 T4 6 WASHER 6 3
40 |13, 6-04000015 4B CLAVP B 1
41 |6B/193-6 idedllial SPRING WASHER 6 )




TR

PAGE 15 OF 29

TR 6

Rk g

PARTS NAME:

CYLINDER & CRANKCASE




TEER

TR Ko b A
PARTS NAME: CYLINDER & CRANKCASE

. PIRT 0. DESCRIPTION DESCRIPTION QT7

BEH | KT R4 () LB ED HE
1 [13.6-04010000 HLARHLEE 244 CRANKCASE ASSY 1
2 |0B/T818-Mdx12 T LB ATMX1) PAN HEAD SCREW M4X12 9
3 [13.6-04000004 W E RS GASKET, OIL SEAL SHELL 1
4 |6B/T97.1-4 T4 WAHSER 4 9
5 [13.6-04000001 HkE AR CYLINDER HEAD GASKET 1
6 [13.6-04000002 i CYLINDER COVER 1
7 [13.6-04000003 WA LEM FIXED PLATE, FUEL TANK 1
8 [6B/T5783-M6x30 7~ f BARNG x 30 BOLT M6x30 4
9 [BPR7HS 10 XLE SPARK PLUG ]
GB/T3782-M6x65 7 F M6 % 65 BOLT M6x65 4
GB/T5783-M6x30 ARG x 30 BOLT M6x30 9
GB/T97. 1-6 T WAHSER 6 10
F4-04060004 Wik Fih#10.8x21x 7 |0IL SEAL 10. 8x21x7 2

T3, 604030001 BTN SHELL, 0L SEAL ]
GB/T819. 1-Mgx14 TRk ATMox 14 CHAMFER HEAD SCREW MeX14 | 2

T3. 6-04010202 HAE R K PLATE, INTAKE VALVE 1

T3, 6-04010203 W E AL LIVITATIVE PLATE , INTAKE VALVE| 1
F15-00000006 {40 6x12 PIN 6X12 9

T3, 604060000 KL AR ENGINE HEAD ASSY 1

PAGE 16 OF 29




TEER

PAGE 17 OF 29

EW A

kg E

PARTS NAME:

CRANKSHAFT & PISTON




i PAGE 18 OF 29
FREL L E
PARTS NAME: CRANKSHAFT & PISTON
PART N0 DESCRIPTION DESCRIPTION Ty REVARKS
5T R4 5 () FEAREX) Bz i
1|73, 6-04010002 ] 4 512064 2x8 OIL SEAL 20x42x8 2
9 |13.6-04020107 R 3k 3 A 600402 (B 44) DFEP GROOVE BALL BEARING 6004c2 2
3 |13.6-04020102 i CRANKSHAFT PIN 1
4 |13.6-04020101 A CRANK A 1
5 |T3.6-04020103 Ak NEEDLE ROLLER BEARING I
6 |13.6-04020104 BT CONNECTING ROD 1
7 |13.6-04020105 i kB CRANK B 1
8 |13.6-04020003 TEERY CIRCLIP )
9 |T3.6-04020005 G PIN, PISTON 1
10 |T3.6-04020002 i IEI PISTON RING 1
11 |T3.6-04020001 B3 0IL SEAL 1
12 {T3.6-04020004 Ak NEEDLE BEARING 1
13 [13.6-04010001 e iy THRUST WASHER 2
14 {13.6-04020100 A2 CRANK SHAFT ASSY 1




At

PAGE 19 OF 29

FhtA S
PARTS NAME: FUEL




it

PAGE 20 OF 29

TR SR
PARTS NAME: FUEL
SN, PART NO. DESCRIPTION DESCRIPTION Y RENARKS
SBER | FHRT AR (X AR EX) ez At
I [P4-04120100 WA A FUEL TANK CAP ASSY 1
2 [F4-04120103 U B ER SPRING , PREVENT DESQUAMATING | 1
3 | F4-04120105 B J SR SHEET METAL , PREVENT DESQUAMATING | )
4 [F4-04120106 ALY E EYBLET , STEEL WIRE !
S |F4-04120104 B CHALN , PREVENT DESQUAMATING | 1
6 [F2. 6-04000033 WA OHE B BUSHING, FUEL TANK 1
T {13, 6-04050001 it BUILT-IN FUEL TANK |
8 [F4-04120002 AR B DAMPER , FUEL TANK A )
9 [13.6-04000010 AT BUSHING, DAMPER )
10 |F2. 6-04000034 4 BB DAMPER B, FUEL TANK 1
1T |6B/T5783-2000 A M6x2S HEXAGON BOLT M6x25 )
12 |6B/197. 1-6 TH4HEo WASHER 6 )
13 [F4-04120005 AR FILTER , FUEL TANK 1
14|13, 6-04000013 HHEA FUEL PIPE A 1
15 |{F4-05000010 A CLIP A, FUEL PIPE 1
16 |HT3. 5x60 iy %K CLAMP 1




THER

PAGE 21 OF 29

FAMEH | #4544
PARTS NAME: | INTAKE

3
3
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBES | EHET FHLH(FX) FHL R (GEX) »E i
1 |73, 6-04000500 B CARBURETOR ASS'Y 1
2 [T3.6-04000008 HAHTE INTAKE SILENCER ASSY 1
3 |6B/T818-M4x25 A AT X 25 PAN HEAD SCREW Mdx25 2
4 |13.6-04000012 tidFz BUSHING, CARBURETOR 1
5 (13, 6-04000501 (A 0-RING, CARBURETOR 1




TEER

TR

s &

PARTS NAME

CARBURETOR ASSY

PAGE 22 OF 29

@0 / \%/

0" | 3 3/ @ 4 iiw

32




TEER

PAGE 23 OF 29

T4 o 28 &
PARTS NAME: CARBURETOR ASSY
SN, PART 0. DESCRIPTION DESCRIPTION QIY RENARKS
SBEH | FHRS FHEAH (X FHAH EX) HE &t
T 13, 6-04000500 hHELR CARBURETOR ASSY 1
2 |73, 6-04000531 BRE RS BOLT, LOCKING 1
3 [T3.6-04000530 HRE T ER NUT, LOCKING 1
4|13, 6-04000529 i EER NUT, CARBURETOR 1
5|13 6-04000528 W REE SPRING, ACCELERZTION VALVE |
6 |13.6-04000525 Tk ] NEEDLE, ACCELERZTION VALVE 1
T |13.6-04000526 T £ A RETAINER, ACCELERZTION VALVE | 1
8 |13.6-04000527 T R A GASKET, ACCELERZTION VALVE 1
9 |13.6-04000524 il s SEAT, ACCELERZTION VALVE 1
10 |13, 6-04000505 L LINK, CHOKE 1
11|73, 6-04000504 R84 SCREW THROTTLE 1
12|13, 6-04000511 b3 22 7 42 SQUARE NUT, CARBURETOR 1
13 |13.6-04000510 B CLANP, CARBURETOR 1
14 |13, 6-04000512 B 2 24T CLAMPING, SCREW 1
15 |13.6-04000503 B A CARBURETOR 1
16 |13, 6-04000502 i EORE SEAL 1
17 [GB/T818-M4X12 A LA [BOLT 2
18 [6B/T193-4 B4 4 WASHER, SPRING 2
19 {T3.6-04000516 41 VALVE, NEEDLE 1
20 [13.6-04000518 BIEN SWING STEM, FLOAT 1
20|13, 6-04000517 BTH PIN, FLOAT 1
22 [13.6-04000519 87 FLOAT 1
23 [T3.6-04000520 AR H GASKET, FLOAT CHAMBER 1
24|13, 6-04000521 AR CUP, BODY 1
25 |6B/T818-M4X6 TR A LA |SCREW, DRAIN 1
26 [T3.6-04000523 Mo AT 3 B GASKET 1
27 [13.6-04000515 I8, JET, MAIN 1
28 |13 6-04000514 9% NOZZLE, MATN 1
29|73, 6-04000522 e BRASS NUT 1
30 [T3.6-04000508 REEAT SCREW, AIR ADJUSTING {
3T |13, 6-04000509 ¥ GEL SPRING, AIR ADJUSTING 1
32 |oB/T93-6 BHAES WASHER, SPRING 1
33 |13.6-04000507 T APRON, CHOKE 1
34|13, 6-04000506 R GASKET 1




THEE

PAGE 24 OF 29

TR

kE

PARTS NAME:

BOTTOM COWLING

. PART NO. DESCRIPTION DESCRIPTION 0Ty REMARKS
BEh| %S 4B (X A (EX fiE £
I |73.6-05000003 Az RUBBER PLUG |
2 |F2.6-05000008 TMEH LY LOCKING HOOK )
3 |F2. 605000010 SEEET METALLIC LINK ROD )
4 |GB/T5783-M6x16 ~ BB ENGx16 BOLT N6X16 4
5 [T3.6-05000002 i B f% SPCER, BOTTOM COWLING 4
6 [13.6-05000001 KE BOTTOM COVLING 1
T |GB/T845-0.9x6.5 [T 484 X JUBATSTL. 9xe. S[PAN HEAD SCREV ST2.9%6.5 | 2
8§  |F2.6-05000009 R LOCKING CONNECTER 2
9 |6B/T96-6 THE 6 WASHER 6 4
10 |B/T845-4. 8x13 A A S S ATSTY, 8x13 [PAN HEAD SCREW ST4, 8X13 )
11 {6B/T5783-M5x10 B AN5x10 BOLT M5X10 1
12 |T3.6-05000101 B A FIXED PLATE, FUEL COCK 1
13 |T3.6-05000100 W L FUEL COCK ASSY 1
14 |T3.6-05000200 LR 4L CHOKE ASSY 1
15 |GB/197.1-5 THES WASHER § 1
15 |T3.6-05000005 RSB ¢10x85 FUEL PIPE B 1




A

PAGE 25 OF 29

TR 6

e

PARTS NAME:

TOP COWLING

4
1

N [PIRTNG, DESCRIPTION. DESCRIPTTON. i REVARRS
5858 | RS TSR (FX) FELH (X & Ak

1 73, 6-00000002 e TOP COWLING 1

) 13. 6-07000003 IR (£) KTICKER 2 (LEFT) 1

3 13. 6-07000004 FEEd (%) KTICKER 1 (RIGHT) 1

4 [13.6-07000001 L (A7) KTICKER 3 (FRONT) 1




PAGE 26 OF 29

SHETH

BEERF 1

REPARE KIT 1

PARTS NAME:




FHFH PAGE 27 OF 29

BakAK | pEEk

PARTS NAME: REPARE KIT 1
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEH | RS AR (X RHALH(EX) HE B
1 |T3.6-04010002 MAmE 20x42x8 0IL SEAL 20x42x8 )
2|73, 6-04000004 BN GASKET, OIL SEAL SHELL 1
3 |F4-04060004 Wahkh Fyd10.8x20x7  |0IL SEAL 10. 8x21x7 4
4 |T3.6-04000001 kA AR CYLINDER HEAD GASKET 1
5 |T3.6-00000001 KAHLE 4 GASKET, ENGINE 1
6 |T3.6-02000006 EREHL GASKET, COVER 1
7 [13.6-02000009 HAERE GASKET, EXHAUST COVER 1
§  [F4-02000012 KPR BRIk RUBBER PLUG, UPPER CASING | 1
9 |T3.6-02000008 IHHRE [-SHAPED RUBBER BAND 1
10 |73 6-04000301 B E 0-RING, CARBURETOR 1




PAGE 28 OF 29

BB
REPAIR KIT

Eligdi
PARTS NAVE

Ly N B\ =

\ / //// // rﬁm \ i S
\ \ (E3 J A MV )
/@. RN SRR

W ol

— // | . ) 1 \. ] 7

/4@ L: , rﬁ&(&gﬁwlww(\/
/4M\F‘L \“\\




I

PAGE 29 OF 29

FH e BREEMH)
PARTS NAME: REPAIR KIT 2
SN. PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
SBEH | ZHRT 4 (FX) A ED % & &t
1 F4-03000021 EEh e RUBBER TUBE, WATER PUMP 1
) F4-03000018 RE GASKET, WATER PUMP COVER 1
3 F4-03000017 XENF INNER COVER, WATER PUMP 1
4 {F4-03060000 KE T8 IMPELLER, WATER PUMP 1
5 [F4-03000015 e GUIDE PLATE, WATER PUNP 1
6 [F2.6-03000009 0 X4t 0-RING 1
1 F4-03000011 KRS 2 GASKET, WATER PUMP BASE 1
g [F4-03000027 BT E 10.8x 217 0IL SEAL 10. 8x21x7 )
9 [F4-03000024 TN EERE GASKET, STRATGHT SCREW PLUG 3
10 [F4-03050002 it 13x20x] 0IL SEAL 13x22x7 )
11 |71SB2401 P48 AT RERKE0YE 0-RING P48 1




